¥ NORDIC

DH90 HYDRAULIC HOIST PARTS LIST

'TEM DESCRIPTION PART QTY.
NO. NO.
1 MAIN FRAME WELDMENT 4094W 1
2 5" X 16" HYDRAULIC CYLINDER 3349A 1
3 UPPER PIVOT BRACKET WELDMENT 15747TW 2
4 CHASSIS MOUNTING BRACKET WELDMENT - L.H. 15466W 1
5 CHASSIS MOUNTING BRACKET WELDMENT - R.H. 15465W 1
6 TOP CROSS CHANNEL 1202 1
7 BOTTOM CROSS CHANNEL 16176 1
8 CHASSIS CLIP ANGLE 1388 2
9 SPACER TUBE 1441 2
10 |CYLINDER CLEVIS SHAFT 16180 1
11  |1-1/2" EXTERNAL RETAINING RING S102 2
12 |7/16" X 3" GRADE 8 HEX H.D. BOLT, PLATED S231 1
13 |7/16" UNC HEX LOCK NUT, PLATED S232 1
14 |7/16" SPRING LOCK WASHER, PLATED S233 1
15 |1/2" H.S. FLAT WASHER, PLATED S234 1
16 |5/8" X 2" GRADE 8 HEX H.D. BOLT, PLATED S2151 4
17 |5/8" UNC GRADE 8 HEX NUT, PLATED S2152 4
18 |5/8" GRADE 8 LOCK WASHER, PLATED S2153 4
19 |ZERCK GREASE FITTING S132 7
20 |CYLINDER TUBE WELDMENT 2724W 1
21 |2-1/4" DIAMETER HYDRAULIC CYLINDER ROD 111336 1
22 |5" DIAMETER PISTON PLATE 1408 1
23 |5" DIAMETER HEAD PLATE 222 1
24 |2-1/4"1.D. WIPER SEAL S352 1
25 |2-5/8" O.D. URETHANE BACK UP WASHER S189 1
26 |2-5/8" O.D. URETHANE O-RING S179 1
27 |5" O.D. URETHANE BACK UP WASHER S192 3
28 |5" O.D. URETHANE O-RING S182 1
29 |1-1/2" O.D. NITRILE O-RING S141 1
30 |1-1/2" UNF CYLINDER ROD NUT S1439 1
31 |5"O.D. NITRILE O-RING S144 1
32 |HYDRAULIC CYLINDER SEAL KIT X130 1
33 |CAST TEE SHAFT 16182 1
34 |CAST TEE 1683 1




